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Reference No.............. ..
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Applicant...................... - 8henzhen Honcell Energy Co., Ltd.
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Address. ... . 612 Bldg. A, Weidonglong Industrial Zone, Meilong Ave. 194#. Longhua New
"~ District, Shenzhen, 518109, China
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Manufacturer .................. - 8henzhen Honcell Energy Co., Ltd.
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Address. ... . 612 Bldg. A, Weidonglong Industrial Zone, Meilong Ave.194#. Longhua New

District, Shenzhen, 518102, China
P2 h AL TR I 7 B R B S R
Name of product ............. - Rechargeable Lithium Polymer Battery
L1

i . HCP8045131NZC-281P

Model . ...........................

BT . 16 pages

Total pages. ....................

YR bR KTk m sk sy BT Wi AR R £ BITIRIEE 1 $

38.3 91 (ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3)
Standards ...................... - Section 38.3 of the sixth revised edition amendment 1 of Recommendations

on the Transport of Dangerous Goods, Manual of Test and Criteria
(ST/SG/AC.10/11Rev.6/Amend.1 Section 38.3)

HATH A . 2020-03-20

Dateof lssue.................

PSR RS |

Test Report Form No. ... . WBB-383-01A

PSSR AR AL IR B R G L LT

TestResult .................... - The submitted samples comply with the above standards
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M EHEEAZE FECR I SEA RN ENEHELN. RERNERFAEHEER, WH TR
Bt #°E. AERERHEES, ATRE ARt S DR AFIERERHERN .

Remarks: The results shown in this test report refer only to the sample(s) tested; this test report cannot be r
eproduced, except in full, without prior written permission of the company. The report would be invalid witho
ut specific stamp of test institute and the signatures of compiler and approver.If the report is not stamped wi
th the accreditation recognized seal, it will only be used for scientific research, education, and internal gualit
y control activities, and is not used for the purpose of issuing supporting data to the society.
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Waltek Services (Shenzhen) Co., Ltd. _
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Tel:+86-755-83551033
Fax:+86-755-83552400
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P2 —#%{& B General product information:

NN

fh 32K ClasSification ..oo.eeeeeeeeeeeeeeeeeeeeen, :

<

BX A

AR Y Rt
Rechargeable Lithium Polymer Battery

B3 = |V oo L= PR :

HCP8045131NZC-2S1P

FEME RANGS ©oveveeeeeeiieeeeeeeeeeseee e ee s :

7.4V, 5300mAnh, 39.22Wh

Fi#r Trade mark

FrifE 78 HL B IR Standard charge current ......... : 1060mA
B K78 HL R Max. charge voltage ................ : 8.4V
B K78 L ELI Max. charge current ... : 5300mA
FRUE R IR Standard discharge current ... 1060mA
B KT FELJ Max. discharge current ... : 2650mA
Ji FEL 3% 11 L R Discharge cut-off voltage .........: 6.0V

JRST DIMENSION .o veeeeeeas :

134.1x41.0%x15.7mm

& AT e FH B KIS FRIR Possible test case verdicts:

AT H AE %7 i

A& NIA
test case does not apply to the test object .............
DT H 75 & Fr R 2R
&% P(ass)
test object does meet the requirement ....................
DRI 5 AFT S FR 2 R
& Kte ks E(ail)
test object does not meet the requirement ..............
WA Testing:
FE 4252 H 11 Date of receipt of test item 2020-03-09

Wk H 3 Date(s) of performance of test

2020-03-10~2020-03-20

WAL Test conclusion:

HIR YN % FERE IR AT B 2 W) 146 ) 7 78 FLAER

X
K&

Prgith, WRAE CTER M s @il ds Wiz

HEFY SB/MEITRRIZIE 155 38.3 b TIGA, DBAIT H IR DOeak, k4l RAF S ARAEA S ER

The Rechargeable Lithium Polymer Battery submitted by Shenzhen Honcell Energy Co., Ltd. are tested
according to Section 38.3 of the Sixth revised edition Amendment 1 of Recommendations on the Transport
of Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.6/Amend.1 Section 38.3). Test
items see table of next page. The test results comply with the relevant requirement of the standard.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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WA H Test item

FEMmM S
Sample No.

FERDIRZS Samples’ State

BO1#~B04#

FINRBHEAY, TeERERE
At first cycle, in fully charged states

T1~T5

BO5#~B08#

%25 BRI, TEeFHIRS
After 25 cycles ending in fully charged states

T6

CO1#-CO5#

5 LANFBCRE B 50% 1 THEE A EOIRAS
At first cycle at 50% of the design rated capacity

CO06#-C10#

%5 25 > 78 LA 3 50% B HAUE AR ER A
After 25 cycle at 50% of the design rated capacity

T7

BO9#~B12#

FANTERERA, EeTEHRIRE

At first cycle, in fully charged states

B13#~B16#

%25 BRI, e HEIRS
After 25 cycles ending in fully charged states

C11#-C20#

% 1A TR A e ORI
At first cycle in fully discharged states

T8

C21#-C30#

%5 25 N FETBCR A B 8 A R R A
After 25 cycles ending in fully discharged states

ks

AR LS S A NS
MPARIFRBE L&A, FEEIREE 20°C-25°C, ML : 45%-75%

S AN

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Services (Shenzhen) Co., Ltd.

http://www.waltek.com.cn
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ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

Clause

M E SR
Requirement-Test

RV

Result-Remark

g
Verdict

38.3.4

F2FF IProcedure

P

/INTRY e s R b A D B I AT 1A T.1 % T.5. /Test
T.1to T.5 are conducted in sequence on the same cell
or battery.

P

W6 T.6 M1 T.8 A% FI AR 73 At i et i A b 2/ Test
T.6 and T.8 are conducted using not otherwise tested
cells or batteries.

R 7 AR ERES T.1 2 T.5 W A A R 534K F it
H#E47/Test T.7 conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of
testing on cycled batteries.

N/A

BREHIK

Mass loss

F AT k0 4%
Following procedure is provided:

FEMK (%) = (M1-M2) /M1*100

R ML RIGRTH i E, M2 2RSS fE. w3
PREARRAEL TR, BN “ ERESK”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

o A3 % PR i)
Mass loss limit
0.5%

H A B FEL Y BT B M
Mass M of cell or battery
M<1g
1lgs<M=<75¢g 0.2%

M=75g 0.1%

38.34.1

R T.1: HEERL /Test T.1: Altitude Simulation

38.3.4.1.1

H ff)/Purpose

RIS A LE A 254 N 1232/ This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

RIGFE 7 Test procedure

1E4#%<JE/Stored at a pressure

11.6 kPa

R85 FE/Ambient temperature (20 + 5°C)

23.2°C

TEf# 15} []/Stored times( = 6 hours)

6 hours

38.3.4.1.3

TR /Requirement

TEk. THFR. TR, BERATEE K, I MK
5oy O B L AR T 5 T U R AN D T AR AT X — 1K
36 iy FELS ) 90%, HL s HY SR ANIE 5 58 e TBORIRZS 18
56 r i AL 2 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TR LHER. T
. ORI TERE K
s W3 1/ No
leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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38.3.4.2

R T.2 B ERY/ Test T.2: Thermal Test

38.3.4.2.1

H I#1/Purpose

AR50 VAt R UL R RV ZE 1) 2 s e R A Y B R ERE, K
55 2 ) FH T T R Al o P iR B A8 40 1E AT/ Thiis test assesses
cell and battery seal integrity and internal electrical
connections. The test is conducted using rapid and
extreme temperature changes.

38.3.4.2.2

R F2 7 Test procedure

TR T AAE A I 5]/ Test temperature and stored hours

1) 72+27C, 26h
2) -40+2°C, 26h

AN B g 1 96 ek B 1) B K [R) B S )/ The maximum time
interval

MW vtk F5E 2 (1] 1) o B 1)
< 30min /Between test
temperature extremes
is <30 minutes.

W3t [R])/ Test times

#H 4% 10 /X/Repeated
10 times

A H A L 2H AE A B R BE (20 £ 5°C) RAZK 24 /)
[After which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20+57C).

FREEIE E /Ambient
temperature 22.5°C

X TR B e AT R, T A i 1k 6 U PRI ] 222
A 12 /N /For large cells and batteries the duration of
exposure to the test temperature extremes should be at
least 12 hours

N/A

38.3.4.2.3

Z 3K /Requirement

Tk, LHFR. ok AR K, I HAEMNR
56 PO B L AR T8 P T P AN T HAE AT X — 1K
56 iy FEL ) 90%, HL s F) SR ANIE ] 5 58 e TBC IR A 18
56 H A2 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

B THFR. T
. BRI K
Hdfs W% 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.3

R 3 PR3N /Test T.3: Vibration

38.3.4.3.1

H ff1/ Purpose

AR IS fnid A2 AR 3N/ This test simulates
vibration during transport.

38.3.4.3.2

A FE 5/ Test procedure

FELHL R LT 2E AN RS AR T L e IE A AL FE R B0 ) 7
L&KW EIRBIHLFH _L/Cells and batteries are firmly
secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully
transmit the vibration.

RSN LUIESZ K TR, SiZAE 7THz 1 200Hz Z [8]4%3))
PR 2] 7THz X B4 8IS 15min / The vibration shalll
be a sinusoidal waveform with a logarithmic sweep
between 7Hz and 200Hz and back to 7Hz traversed in

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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15minutes.

M THZ FFEEERHF 1 gn H BRI B2 B 2R IA #] 18HZ,
SR EHIRIEORFFAE 0.8mm (S A% 1.6mm)JFE s &
BN EIL T 8 g (LA BOHZ) . K fe A B
{RHFF4E 8 g, HEIAIZ A N ¥ 200HZ /From 7 Hz to a
peak acceleration of 1 g, is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 g,, occurs (approximately
50 Hz). A peak acceleration of 8 g, is then maintained
until the frequency is increased to 200 Hz

PRS0 = A HAH HE B ) FRIB 22 36 07 AL A — 7 ) #S R
T 12 1k, B3E 3 /MR . HA—AN 75 1) 26 4015 vty T 2
H/This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

38.3.4.3.3

F3Kk/ Requirement

RGP AR5 T E I o oA, iR
oK, FF B AR B A 5 = A H 2 T
e AL B AR T % R AN N T AR AT X — 1K
56 17 FELHS ) 90%, FiL Hs FYZE SR AN IE H 5 58 2 TECRUIR S 18
56 eyt AN H 2 /No leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

BN LHER. o
N R E T W DS
Hdfs WK 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 1

38.3.4.4

R 4 phd5/ Test T.4: Shock

38.3.4.4.1

H {1/ Purpose

A TG PPt FL b A Lt ZH KB 2R T rp o IR 52 FE B/ T his
test assesses the robustness of cells and batteries
against cumulative shocks

38.3.4.4.2

ML [Test procedure

6 L AT R 2 R A SR e AE G R B B, S
B P R AN FL ) BT 22 241/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

FH 22 2 WA NI 2 150 g AR IPRREERT ] 6ms ) IE
%3 ppii/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 g, and pulse duration
of 6milliseconds.

R I 22 52 W E NSE FE 50 g AUk HRFSEIS 7] 11ms {2
1E5% % phifi/Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 g, and
pulse duration of 11 milliseconds.

N/A

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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FEAN IR 75 22 32 - 1E 52 U ol 1A WA i P B T FL
(R B o ZINAY FRIBZE IR Ji e R SR I 1] Dy 6ms, K2R F s 20
N 11ms. AR HRBER 2 MR THEE & 1 e/ ERNE
F/Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

N/A

Pulse

Ly duration

Minimum peak acceleration

150 g, or result of formula
Small . _ | LougsD
batteries Acceleration( _gn)__\ll{ ) 6ms

mass"
Whichever is smaller
50 g, or result of formula

Large : _ [ 30000
batteries Acceleration( gﬂ)_ﬂl (m—aﬁ_] 11ms

Whichever is smaller

N/A

AN PRI B U 2 A = AN FURH 2 B 2225 77 B ) 1E T 1)
G =kihik, AR MAZ =, SIE % 18
Yk iti/Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in
the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

38.3.4.4.3

Z3K/Requirement

TE. THER. k. Rk, JFHE&AD
T PR Bl R T 7E T8 S T B P AN N T AR R AT IX
—EG A R 90%,  HLE HYERANE F 5 76 e THUEIR
056 syt AT HE i ZH/No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

BN THER. o
N RIE T WS
Hdli W% 1 /No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.5

RIS 5 SN B4R /Test T.5: External Short Circuit

38.3.45.1

H i1/ Purpose

ARES LI A5G 2%/ This test simulates an external
short circuit.

38.3.4.5.2

RIGFEFF [Test procedure

FELVHLR AT 2L I — B A], Ah5eds e R 57 £4°C R
JE AR . I TR AR 4 FE VB AN B AL i RO AR, oF
ARSI FARS 8] o IRANET PPAG BUAR, /N LB
AL 2> 5% 6h, KA AHEIBALT 12h//The cell or
battery to be tested shall be heated for a period of time
necessary to reach a homogeneous stabilized
temperature 57 £4°C, measured on the external case.

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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This period of time depends on the size and design of
the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and
large batteries.

FESTEACIRET, HIBHAHRIBATZZ M
0.1ohm K% #56/Then the cell or battery at 57 +4°C

shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

R AT Lt A A R e IR LR 2 2 57 +£4°C )5, Fag /R
g/ 1 /N, BORAY F I AH S A4 I BEAE R BRI H A
i THE R —, I HARFFEIXAME LU R /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 £4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

ZE3K/ Requirement

ShFElmEAN T 170°C, Ff HAERRE R d ik 5 6 /)
B TEAER . o, Joikt K Cells and batteries
external temperature does not exceed 170°C and there

is no disassembly, no rupture and no fire during the test
and within six hours after this test.

IR ik ) 6
AN AP/ 2N R
2, kK, HdEE
2 / No disassembly, no
fire during the test and
within six hours after
this test. The data see
Table 2.

38.3.4.6

R 6 #dH/HFE Test T.6: Impact / Crush

38.3.4.6.1

H i) /Purpose

A EG AL UM o BT T S5 W] RE I A P S R LR I AR
/These tests simulate mechanical abuse from an impact
or crush that may result in an internal short circuit.

38.3.4.6.2

REEF-EE GEHTHEAADNTI8Z KM EMTE
ith) [Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

N/A

W 2R v B o 1 R TBCEE P 3ED T ) R THT . — 4R 316
RN BRAE A 0, ANEEEAR 15.8 mm +
0.1mm, KEZ £/ 6cm, st KimIRE, W _F
K#. F—H 9.1 kg +0.1kg [ E4EM 61 + 2.5cm =ib ik
5 B ENREANARE S AL, A — AL IRE B, XE
% B 7 B /) PR BT B TE N DA s . 2 R B
EIERT 51 SN 5K SRR 90° % T/The
test sample cell or component cell is to be placed on a
flat smooth surface. A 15.8 mm = 0.1mm diameter, at
least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg +
0.1 kg mass is to be dropped from a height of 61 + 2.5
cm at the intersection of the bar and sample in a

N/A

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the
falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

Bz ARE, SV S5 3 R TR AT I S MR 1A
HUL R EL4% 15.8 mm + 0.1mm 25 i 26 1 i A\ h 7 B, 6 —
AMRAFE R4 %2 — i di/The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm = 0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

N/A

38.3.4.6.3

RRBF-FE GEH THRATE . 83, 6l /A0 S A
HA/NTF18mmi [ Hi) /Test Procedure — Crush
(applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18.0 mm in diameter)

W BB B TT A R A PR AN T 2 [ 55, 55 ) BB i
MR, ARS8 — D%k rl EREEE KL 1.5cm/s. I iFEE
AT, HEIHIL=FENZ—: /A cell or component cell
is to be crushed between two flat surfaces. The crushing
is to be gradual with a speed of approximately 1.5 cm/s
at the first point of contact. The crushing is to be
continued until the first of the three options below is
reached.

Tt 15 #] 13 kN £ 0.78kN
The applied force reaches 13 kKN + 0.78 kN;

XIReach this condition

FL A R T B %20 100mV
The voltage of the cell drops by at least 100 mV;

[JReach this condition

N/A

F AR T2 0K SR 46 S B (1) 50%% L[/ The cell is deformed
by 50% or more of its original thickness.

[JReach this condition

N/A

AN R Bl T B R i — k5% [ 15/ Each test
cell or component cell is to be subjected to one crush
only.

TREFE i 75 %2 6 /N /The test samples shall be
observed for a further 6h

TR A FH 2 A AR et JH At a5 Py H b s e A v AT
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

38.3.4.6.4

Zi3Rk/ Requirement

ShstlmEA T 170 °C, JF HAERR IR AR5 6
/NN TG ok Toigk/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this
test.

RIS R e e
6 /NN TCfiE AR otk
2. ToEAKHEIENE 3
/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 3

Waltek Services (Shenzhen) Co., Ltd.
http://www.waltek.com.cn
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38.3.4.7

RY: 7 L EFEH /Test T.7: Overcharge

38.3.4.7.1

H ¥ /Purpose

RIS VA% T 78 L L AR SZ O BE 78 BRI BE J1/This
test evaluates the ability of a rechargeable battery to
withstand an overcharge condition.

38.3.4.7.2

R A2 Test procedure

78 P FEL UL ) 32 T S VSR B R4 468 78 L L UAE ) A £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

5300mA X 2=10600mA

R /N EWT R . /The minimum voltage of the test
shall be as follows:

a) il 12 P WU FEL L AN KT 18V I, R Y f )N R
JE 2 FEIBZH B oK 7o F FL S R P A B 22V S 3 Hh U
/When the manufacturer’s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

16.8V

b) il K 78 H RS K T 18V I, a6 Y fe /) LU
A B K 78 L FEL 9 1.2 £%/When the manufacturer’s
recommended charge voltage is not more than 18V,the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

REG A 556 2/ Ambient temperature.

22.8C

156 34T B 18]/ The duration of the test.

24h

38.3.4.7.3

23R /Requirement

78 B R AE RIS I AR P ARES F 7 RN ok, ok
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

I A A s 7
RN, Toile k%
5 W.Z% 4/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 4

38.3.4.8

R 8 B / Test 8: Forced discharge

38.3.4.8.1

H Purpose

ARG PP A 57 R i 7 L PR 7 32 9 il TS FL R 0L )
/ This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

REFE 7/ Test procedure

FEAS E N AE PR B IR B R 5 12V B H YR A B AR AT R
FEL AL S5 T 1136 1 5 7 1) e R PR P UL ) 2% AP S TS R/
Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

R 24 R/ NANAE (L HEL B S S s et A R, 75
P4 E TSR PRI o X A L HEAT SRR A TR, TP N
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\

ST/SG/AC.10/11Rev.6/Amend.1/ Section 38.3

requirement if there is no disassembly and no fire during
the test within seven days after the test.

fire during the test
within seven days after
the test. The data see
Table 5

Sk M E SR S5 RVTH g5
Clause Requirement-Test Result-Remark Verdict
] NI AT HAUE S IR BEYI IR IR R (%
1%) / The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).
38.3.4.8.3 | ZiK/Requirement P
IR AR 5 7
RNk, Tk K.
JBi Fi 3t 55 76 R I /R B R R AR 7 RAEM | B3R W3 5/ No
&, TFoig-k/ Primary or rechargeable cells meet this disassembly and no p
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Test data:

Table 1 TA~T.4

Test hefore T.1: Altitude Simulation T.2: Thermal Test T.3 Vibration T.4 Shock

; ; ; ; Resul

No. | Mass | oCV | Mass | ocv Mass | Residu Mass | OCV Mass | Residual Mass | OCV Mass | Residu Mass | OCV Mass | Residua ¢

(@) ) @ V) loss al OCV ) ) loss( ocvV Q) ) loss al OCV (@ ) loss | OCV

(%) (%) %) (%) (%) (%) (%) (%)

BO1# ﬁwh 8.36 ﬁwh 836 |0.002 | 100.00 Awmh 832 | 0011 | 9952 AWW.L 832 | 0002 | 10000 z%.h 832 | 0.000 | 100.00 =
BO2# A%.N 8.37 A%.N 837 |0.000 | 100.00 Awwa 831 | 0010 | 9928 Amwma 831 | 0003 | 10000 @wﬂ 831 | 0.001 | 100.00 =
BO3# Awwﬂ 8.38 :%.N 838 | 0001 | 100.00 Awma 831 | 0.015 | 99.16 Awma 831 | 0001 | 100.00 Awwﬂ 831 | 0.000 | 100.00 p
BO4# B%m.h 8.36 B%m.h 836 | 0.000 | 100.00 Aw@m.h 829 | 0013 | 99.16 Aw@@.h 829 | 0000 | 100.00 Bmwh 829 | 0.000 | 100.00 p
BO5# :%.m 8.37 :%.m 837 | 0.000 | 100.00 A%m 827 | 0.008 9881 x%.m 827 | 0.003 | 100.00 :%.m 827 | 0.000 | 100.00 p
BOBH# Aw@% 8.39 Aw@% 839 | 0.000 | 100.00 6%@ 826 | 0014 | 98.45 Awm.@ 826 | 0000 | 100.00 B%_.@ 826 | 0.000 | 100.00 p
BO7# Awwmv 8.39 Awwmv 839 | 0.003 | 100.00 Amwmv 830 | 0.012 | 9893 Awwm 830 | 0.001 | 100,00 :%.m 830 | 0.001 | 100.00 p
BOS# Aw@ma 8.36 Aw@ma 836 | 0.000 | 100.00 Awma 831 | 0014 | 99.40 Awmﬂ 831 | 0000 | 100.00 Bmm\_.ﬂ 831 | 0.000 | 100.00 p
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Table 2 T.5 External short circuit

Table 3 T.6 Impact/ Crush

Table 4 T.7 Overcharge

No. | OCV(V) | Max Temp(C) | Result No. | OCV (V) | Max. Temp(C) | Result No. _,\_mxﬁ.mvma_o Result | No. _,\_mxﬁ.mwwa_o Result
BO1# 8.32 57.4 P col# | 3721 236 P BO9¥ 23.6 P B13# 23.9 P
BO2# 8.31 57.9 = co2# | 3785 238 P B10# 23.9 P B14# 236 P
BO3# 8.31 57.8 P Co3# | 3772 23.4 P B11# 237 P B15# 237 P
BO4# 8.29 57.7 = Co4#t | 3756 236 P B12# 23.9 P B16# 236 P
BOS# 8.27 57.8 P Cos# | 3759 23.9 P
BO6# 8.26 57.8 P cos#t | 3712 23.8 P Table 5 T.8 Forced discharge
BOT# 8.30 57.6 P Co7# | 3790 236 P No. | OCV(V) | Result No. OCV (V) | Result
BO8# 8.31 57.6 = cos# | 3785 23.4 = cl1# | 3156 = co1# 3.289 P

coo# | 3.741 236 P c12# | 3185 P coo# 3.245 P
clo# | 3756 by 7 P c13# | 3185 = co3t 3.256 P
Cl4# | 3142 P C24# 3.242 P
cis# | 319 P cos5# 3.269 P
cle# | 3187 P Co6# 3.269 P
c17# | 3162 P cor 3.208 P
cl1e# | 3185 P Cos 3.248 P
clo# | 3475 = coot 3.206 P
coo# | 3.161 P C30# 3.287 P

Waltek Services (Shenzhen) Co., Ltd.
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